

T E S T C E R T I F I C A T E

PT-18-05-14-05

Product: Fall prevention parapet system made from Duropal HPL Compact Exterior compact high-pressured laminate board (HPL), thickness: 8 mm
Single-span system, screwed
Multi-span system, screwed

The system dimensions are given in Test Report 2617294-5.

Client: Pfeleiderer Deutschland GmbH
Ingolstaedter Strasse 51, 92318 Neumarkt, Germany

Order: Test of parapet systems in accordance with ETB Guideline "Fall Prevention Components" (version June 1985) regarding soft impact stress and hard impact stress (§§ 3.2.2 and 3.2.3 of ETB Guideline).

Basis: Test Report no. 2617294-5 dated on 7th May 2018

Result: The tested parapet systems meet the requirements according to ETB Guideline "Fall Prevention Components".

Dresden, 14th May 2018



Head of laboratory



Engineer in charge